
 

ADOPTED 

 
 (Hotels.com, L.P., 2018) 

CITY OF WILLITS 
 
 

Municipal Service Review and  

Sphere of Influence Update 
 

Prepared for:  

MENDOCINO LAFCO 

200 South School Street 

Ukiah, California 95482 

 http://www.mendolafco.org/  

 

Workshop: December 3, 2018 

Public Hearing: May 6, 2019 

 

Adopted: May 6, 2019 

LAFCo Resolution No: 2018-19-10  

http://www.mendolafco.org/


 

 

 

 

 

 

 

 

 

 
[This page intentionally left blank] 

 

 

 

 

 







US
 10

1

HEARST WILLITS ROAD

RIDGEW O O D RD.

US 101

SH 20

EA
ST

 S
ID

E 
RO

AD

HE
AR

ST
 W

ILL
ITS

 R
OA

D

MUIR MILL ROAD

SHERWOOD ROAD

REYNOLDS HIGHWAY

EAST HILL ROAD

VALLEY ROAD

WALKER ROAD
[...]
On August 9, 2017, the City Council approved full-time use of the Elias Replacement Well to supplement 

the City's surface water supply. Groundwater is now a regular water supply to the City’s water system, 

instead of being limited to emergency situations. A Source Capacity Analysis prepared for the City by 

GHD consultants specified a maximum well capacity of 800 gallons per minute (gpm); however, with 

head-loss, friction, and overcoming system pressure, the well pump is a limiting factor. The City 

routinely pumps this groundwater well at a production rate of 330 gpm and proposes not to exceed a 

total annual use of 400 AF (131 MG). The City is currently evaluating potential enhancements to this 

groundwater system including changing the configuration and increasing the pump size. The Elias 

Replacement Well offers a consistent high quality water source that is not prone to seasonal water 

quality issues like surface water sources. (Willits, 2017b; Willits, Nov 2018) 

Based on a water supply planning study prepared by West Yost and Associates in 2006, the City’s water 

demand was 886 AF per year, of which 565 AF per year was for residential use. Based on 2,245 water 

service connections at that time, the average water usage was 154 gallons per person per day. Between 

1994 and 2002, the WTP pumped an average of 445 MG per year (1.22 MGD). In 2011, the WTP 

produced 270 MG per year (0.74 MGD). Based on a City-estimated population of 8,062 served at the 

time, the average water usage was 92 gallons per person per day. (LAFCo, 2015) 

The City’s annual metered water consumption between July 2015 and June 2016 was 257,350 hundred 

cubic feet (CCF) or 192.5 MG. The City’s projected annual water demand is approximately 200 MG or 

614 AF. The City currently has 2,931 Equivalent Domestic Units (EDU) of water service provided within 

and outside the City limit. (Willits, 2017c)  

With the City’s 330 gpm groundwater well providing a regular supplement to the City’s existing surface 

water supply, the City now has the ability to serve an additional 460 EDUs (16%), based on the 

assumption that a single family home uses 230 gallons of water per day. (Herman, 2018) 

In the case of wildfire disaster, the best-case scenario for the total amount of water supply available 

from the City’s water system in a 24-hour period is 1,387.05 AF (452 MG) based on full surface water 

storage (1,361 AF), groundwater pumping capacity (1.46 AF), WTP capacity (10.13 AF), and full water 

storage tanks (14.46 AF). Due to the unpredictable nature of wildfire, the water system facilities and 

infrastructure (WTP, pumps, tanks, piping, etc.) may not be fully functional in this type of an emergency. 

Chapter 14-90 of the Willits Municipal Code addresses drought conditions and provisions for 

implementing a Water Shortage Emergency Plan. The last time the City declared a state of drought 

emergency was in 2014. (LAFCo, 2015) 

The Water Enterprise services include Water Administration, Water System Maintenance, Groundwater 

Plant Operations, Water Plant Operations, and Water Engineering. 

Water Administration 

This department is responsible for compliance with laws and regulations relating to the water system, 

such as reporting, data storage and correspondence with California Department of Public Health, 

Division of Safety of Dams, Department of Forestry and Department of Water Resources. Staff assigned 

to the Water Administration Department maintain American Water Works Association training and 



MSR/SOI Update | City of Willits 

Chapter 3 – Municipal Services Page 3-14 

certification programs, oversee mandated water quality testing, reporting and public notification 

functions. This division assures that proposed changes in the system and treatment facilities meet the 

needs of the community and comply with all regulatory agencies requirements. Water Administration 

staff also assist water customers and contractors. Administrative tasks include: assisting with program 

administration, preparing correspondence on behalf of the Water Department, contract administration 

for water related professional services contracts, preparing and transmitting regulatory agency reports, 

purchasing, record keeping, and file maintenance. Staff participates in the Technical Advisory 

Committee, Water Resources Committee, and Council meetings. This department is also responsible for 

long range planning, including researching and preparing project proposal documents, such as requests 

for proposals (RFP), technical reports, proposal packets and preparing Council reports for water related 

projects. It also includes the preparation of the annual Water and Capital Improvement Budgets. 

Water System Maintenance 

The Water System Maintenance Department is responsible for the operation and maintenance of water 

lines, pump stations, tanks, leak detection, utility locating, pipeline replacement, fire hydrants, system 

flushing, construction liaison, inspection of all pipeline and service installations, valve exercising 

program, maintenance of easements, emergency response, coordination with water billing staff, 

notifications, service termination and restoration, 24-hour on-call service, data storage, meter reading 

and reporting, installation of meters and customer shut-off valves and related components, cross 

connection control program and corrosion control. 

Groundwater Plant Operations 

The Groundwater Treatment Plant Operations Department is responsible for the operation and 

maintenance of the groundwater treatment plant and associated wells. 

Water Plant Operations 

The Water Plant Operations Department is responsible for the operation and maintenance of the water 

treatment plant and watershed. Tasks for this department include: process monitoring and adjustment, 

chemical laboratory analysis and treatment strategy, instrumentation calibrations, installation and 

repair, filter and clarifier inspection and servicing, disinfection systems, chemical storage, handling and 

application, map file system, computer systems, cathodic protection systems, report generation, 

disaster response, lake and dam operation and maintenance, lake level and stream releases, algae 

control, pumps, tanks, forestry management, tree planting, fire protection program, security, fence, sign 

and road maintenance, review of plans and specifications, liaison with engineering. Generate Annual 

Consumer Confidence Report. Conditions require operators to respond quickly, safely and decisively in 

rapidly changing conditions with knowledge of treatment demands and options in emergency situations. 

Operators provide continuous coverage by remaining on call 24 hours a day, 7days a week. Operators 

are also responsible for trouble-shooting processes, doing complex mathematical calculations, and 

staying abreast of state and federal regulations and plan accordingly. 

Water Engineering 

This division is a component of the Engineering Department. It is responsible for the production of plans 

and specifications for water related projects. Staff also conducts reviews consultant produced 

engineering drawings and specifications. 

(Willits, 2018a) 



MSR/SOI Update | City of Willits 

Chapter 3 – Municipal Services Page 3-15 

3.9 WASTEWATER 
The City owns, operates, and maintains a public wastewater system including wastewater collection 

infrastructure, the recently upgraded Wastewater Treatment Plant (WWTP), and water reclamation 

facilities. The City’s Wastewater Department is responsible for the wastewater enterprise service. 

The City’s wastewater system serves an estimated total population of approximately 8,600 people 

including: 5,000 located in the City limits, 3,300 located in the Brooktrails Township Community Services 

District, 200 located in the Meadowbrook Manor Sanitation District, and 100 in the Sherwood Valley 

Band of Pomo Indians Rancheria. 

The City provides wastewater service outside the City limits by agreement. The City has provided 

wastewater treatment and disposal services to the Brooktrails Township Community Services since 

1967, and 117 wastewater service connections to the Meadowbrook Manor Sanitation District since 

1970 and the Sherwood Valley Band of Pomo Indians since 1989. 

The City’s WWTP is located in the northeast corner of the City at the end of Sewer Plant Road via North 

Lenore Avenue and East Commercial Street and the northerly portion of the treatment plant area is 

located outside the City limits. The City’s wastewater system includes a sewage collection system 

consisting of approximately 22-miles of gravity-fed sewer mains ranging in size from 4-inches in 

diameter to 24-inches in diameter and one lift station and 450 manholes. The WWTP also includes 

associated reclamation and disposal facilities. From October 1 through May 14, treated wastewater is 

discharged from Discharge Point 003 to Outlet Creek, downstream of the confluence of Broaddus Creek 

and Baechtel Creek, consistent with the City’s NPDES permit #CA0023060 from the North Coast Regional 

Water Quality Control Board (RWQCB), and from May 15 through September, and all other times 

seasonally appropriate, treated wastewater is recycled via irrigation on adjacent pasture lands (Willits, 

2019). 

The original secondary aeration treatment plant dates from 1975. Subsequent upgrades included 

headworks with grit removal, two extended aeration basins, a circular clarifier, a chlorine contact 

chamber, and dechlorination capability. That facility was designed to treat an average dry weather flow 

(ADWF) of 1.3 MGD and peak flows up to 3.0 MGD. However, the City experienced wet weather flows 

exceeding secondary treatment capability due to Inflow and Infiltration (I&I) and utilized up to five 

holding basins with a capacity of 16 MG to capture the overflow. The City was operating under North 

Coast Regional Water Quality Control Board (RWQCB) Order No. R1-2001-71. Between January 2000 and 

May 2006, the City was fined $21,000 related to effluent discharge violations (Willits, Nov 2018). 

In response to Statewide General Waste Discharge Requirements issued in 2006, and a Supplemental 

Report of Waste Discharge submitted by the City in 2009, the City proposed to upgrade its WWTP to 

include enhanced secondary-level treatment of wastewater. Construction of the upgraded WWTP 

included septage receiving stations prior to the existing headworks, extended aeration/activated sludge 

processes with nutrient removal, ultraviolet (UV) disinfection, and enhanced effluent polishing within a 

new 30-acre treatment wetland. 

In July of 2010, the North Coast RWQCB issued Order No. R1-2010-0017 establishing new waste 

discharge requirements as well as reclamation requirements for the City. The Regional Board also 

required relocation of the discharge point on Outlet Creek, prohibited discharge of treated effluent 

between May 15th and October 30th of each year, set new limitations on biochemical oxygen demand 



MSR/SOI Update | City of Willits 

Chapter 3 – Municipal Services Page 3-16 

(BOD), total suspended solids (TSS), pH, nitrogen, and total coliform, placed requirements for land 

disposal of treated effluent, and specified standard provisions and additional monitoring requirements. 

In October 2015, the North Coast RWQCB issued the current waste discharge requirements and master 

reclamation permit under Order No. R1-2015-0029 which will expire on November 30, 2020. The 

enhanced secondary-level treatment WWTP was completed in 2013 and has a design discharge capacity 

of 7.0 MGD and a permitted average monthly flow of 4.0 MGD (Willits, Nov 2018). The City requested 

that permitted flow be limited to 4.0 MGD based on projected needs through 2025. The treatment plant 

currently treats an average of 0.65 MGD dry weather flow (without I&I) and 1.20 MGD wet weather 

flow. 

The City and the Brooktrails Township Community Services District (BTCSD) entered into an agreement 

on September 11, 1967 for treatment and disposal of BTCSD wastewater at the City’s WWTP. This 

agreement has been amended over time. Contract amendment No. 2 in 1975 granted BTCSD an 

exclusive right to dispose of 0.16 MGD of effluent and a subsequent contract amendment in 2014 

increased the allowable volume of effluent from BTCSD to 0.49 MGD. BTCSD contributes approximately 

30% of the effluent treated at the City’s WWTP. 

In 2007, the City commenced construction of improvements to the WWTP, which included new 

headworks and metering facilities. In 2010 the City began the second phase of WWTP improvements, 

which included the construction of treatment wetlands for storage, polishing, and discharge of treated 

effluent, which was completed in 2012. In 2010, BTCSD filed a lawsuit against the City seeking, among 

other things, declaratory relief regarding wastewater accounting methods and allocation of operating 

costs and annual audits. The City filed a cross complaint against BTCSD to recover certain costs and 

expenses incurred by the City related to the WWTP improvement project.  

(LAFCo, 2015) 

Per the contract terms, BTCSD agreed to reimburse the City for costs allocated to BTCSD based on the 

ratio of total flow entering the City’s treatment plant; the cost allocation was carried over from previous 

years. On April 6, 2015, the City and BTCSD settled the lawsuit stipulating a new cost allocation to BTCSD 

of $22,000 per month beginning July 1, 2015 in addition to 36% of the bond payments. (MLH, 2018) 

The Wastewater Enterprise services include Sewer Administration, Sewer Maintenance, Sewer Plant 

Operations, Sewer Engineering, and Septage Receiving. 

Sewer Administration 

This department provides administrative support to the Sewer Department. Administrative tasks 

include: assisting with program administration, preparing correspondence on behalf of the Sewer 

Department, contract administration for sewer related professional services contracts, preparing and 

transmitting regulatory agency reports, purchasing, record keeping, and file maintenance. Staff 

participates in the Technical Advisory Committee, Sewer Task Force Committee, and Council meetings. 

This department is also responsible for long range planning, including researching and preparing project 

proposal documents, such as RFPs, technical reports, proposal packets and preparing Council reports for 

sewer related projects. It also includes the preparation of the annual Sewer and Capital Improvement 

Budgets. 

Sewer Maintenance 



MSR/SOI Update | City of Willits 

Chapter 3 – Municipal Services Page 3-17 

This department maintains and repairs the City sewer collection system. This work includes: inspection, 

cleaning, and repair of sewer pipelines. This department is also responsible for the implementation and 

enforcement of the Inflow and Infiltration I&I Program, Fats Oils and Grease (FOG) Program, Flow 

Monitoring Program, and Wastewater Discharge Program. Staff responds and resolves sewer problems, 

including emergency overflows. Staff also performs lift station maintenance, inspects new pipeline 

construction and marks sewer facilities for Underground service Alert. 

Sewer Plant Operations 

This department is responsible for the operation and maintenance of the City’s sewer plant and 

reclaimed water irrigation, sludge thickening & dewatering, compost mixing and disposal systems. 

WWTP operators conduct laboratory testing as defined by regulatory agencies. This department is also 

responsible for the disinfection and disposal of effluent water as defined by the City’s NPDES permit. 

Operators respond to all sewer plant alarms and emergencies. Operators also maintain plant grounds 

and equipment. 

Sewer Engineering 

This department is a component of the Engineering Department and responsibilities include: 

o Preparing and reviewing engineering plans, specifications, construction engineering, and providing 